
46

A
D

R
 -

 R
C

0
1
/2

0
1
4 Brake 300X135 - 314E - KB

(page 1 of 2)

Item Description Code A B C Qty. Kit code

1a Brake shoe complete 732KB01 - - - 2
9RE00261c Spring Ø4,0 L168 738116 - - - 1

1d Bush Ø30/32 L18 771301901 - - - 2
1b Brake lining 734KB01 - - - 2

9RH00061c Spring Ø4,0 L168 738116 - - - 1
1e Rivet 96701 - - - 22
2a Pin Ø20 L47 83302002 - - - 2

9RE0068
2b Bush Ø20 771202601 - - - 2
2c Roll Ø38 737JB01 - - - 2
2d Retaining ring Ø20 58501 - - - 4
3a O-ring W3,53 Ø41,28 53104101 - - - 2

9RL0010

3b Camshaft bush Ø42 771422601 - - - 4
3c Grease nipple M8X1,25 98608A2 - - - 2
3d Retaining ring Ø42 58514 - - - 2
3e Rubber cover 53A03 - - - 2
3f Grease nipple M8X1,25 98608A1 - - - 2
3g Washer Ø8 9810081 - - - 4
3h Camshaft bush Ø38 771382601 - - - 2
4a Protection plate with rubber caps 743JB7012 70 - - 1

9RM0004
4b Washer Ø10 9811001 - - - 1
4c Lock washer Ø10 57B1001 - - - 1
4d Nut M10X1,5 97510B1 - - - 4
4a Protection plate with rubber caps 743JB8012 80 - - 1

9RM0004-80
4b Washer Ø10 9811001 - - - 1
4c Lock washer Ø10 57B1001 - - - 1
4d Nut M10X1,5 97510B1 - - - 4
4a Protection plate with rubber caps 743JB9012 90 - - 1

9RM0004-90
4b Washer Ø10 9811001 - - - 1
4c Lock washer Ø10 57B1001 - - - 1
4d Nut M10X1,5 97510B1 - - - 4



47

A
D

R
 -

 R
C

0
1
/2

0
1
4Brake 300X135 - 314E - KB

(page 2 of 2)

Item Description Code A B C Qty. Kit code

4a Protection plate with rubber caps 743JBA012 100 - - 1

9RM0004-100
4b Washer Ø10 9811001 - - - 1
4c Lock washer Ø10 57B1001 - - - 1
4d Nut M10X1,5 97510B1 - - - 4
4a Protection plate with rubber caps 743JBA112 110 - - 1

9RM0004-110
4b Washer Ø10 9811001 - - - 1
4c Lock washer Ø10 57B1001 - - - 1
4d Nut M10X1,5 97510B1 - - - 4

5a
Right camshaft 75C4062... 42 (1) <=300 - 1 75C4062...
Right camshaft 75C4063... 42 (1)  >300 - 1 75C4063...

5b
Left camshaft 75D4062... 42 (1) <=300 - 1 75D4062...
Left camshaft 75D4063... 42 (1)  >300 - 1 75D4063...

6a Slack adjuster 7621603 203 - - 1

9RR0010
6c Washer Ø26 9812601 - - - 1
6d Retaining ring Ø25 58508 - - - 1
6e Spring Ø3,5 L173 738201 - - - 1
6b Automatic slack adjuster 7631600 180 - - 1

9RS0004

6c Washer Ø26 9812601 - - - 1
6d Retaining ring Ø25 58508 - - - 1
6e Spring Ø2,8 L145 738203 - - - 1
6f Setting plate 76A01 - - - 1
6g Screw M8X1,25 L25 96108A0251 - - - 2
6h Washer Ø8 9810081 - - - 2
6i Nut M8X1,25 97408A1 - - - 2

7
Drum 6 holes for M18X1,5 66LKB0601 160 205 176 1 66LKB0601
Drum 8 holes for M20X1,5 66LKB0802 220 275 175 1 66LKB0802
Drum 10 holes for M22X1,5 66LKB1R01 185 225 176 1 66LKB1R01

(1) - From 175mm to 300mm step 25mm. From 300mm to 1200mm step 50mm.


